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TOOLKIT
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8 Flat washer 
6*16 (4x)

6 Screw 
M6*40 (4x)

14 Carriage bolt
M8*45 (2x)

12 Flat washer 
8.5*25 (2x)

11 Washer
(2x)
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STEP 01

STEP 02

Attach the Backrest to the Backrest Support with four sets 
of 
M6 x 40 mm Screw and Flat Washer.  
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# DESCRIPTION QTY.

1  Backrest  1 

2  Backrest stem 1 

3  Backrest support 1 

4  Obling end cap 4

5  Square end cap 1 

6  Screw M6*40mm 4

7  Allen bolt 1

8  Flat washer 6*16 4

9  Dome locknut M8 3

10  Flat washer 1

11  Washer 2

12  Flat washer 8.5*25 2

13  Spring washer 1

14  Carriage bolt M8*45mm 2



VIRTUFIT
Twekkelerweg 263
7553 LZ Hengelo
The Netherlands
info@virtufit.nl

VIRTUFIT SERVICE

Do you have a problem with your VirtuFit fitness 

equipment and would you like to submit a service 

request? Then scan the QR code on the right and fill 

in our service form.


